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The following sample(s) was/were submitted and identified on behalf of the client as:

Article name . Breeze fusion
Customer : Gabriel
Product type : Upholstery fabric
Colour . Various

4805, 4810,4811, 4820, 4830,
4840,4841,4851,4870,
4871,4880,4900,4920,4930,
4931,4932,4933,4934,4935,4936,4937,4938

Style Numbers

Test Performed . Selected test(s) as requested by applicant
* * * * *

Sample Receiving Date . 25" October 2018
Testing Period . 25" September 2018 — 30t October 2018
Test Result(s) . For further details, please refer to the following page(s).
Conclusion:

Test Property Remarks
Colour Fastness To Rubbing -
Signed for and on behalf of
TUV Rheinland UK LTD @

Rachel Herries-Jones
Laboratory Manager (Soft lines) 8400

UKAS

TESTING

*Test report has been amended at customer’s request*

Test result is drawn according to the kind and extent of tests performed.
Without permission of the test centre this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety
mark on this or similar products. This test report represents the test parameters as requested by the customer based on submitted samples only.
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Results
Colour Fastness To Rubbing
[BS EN 1S0O105-X12:2016]; Size of rubbing finger: 16mm diameter
Colour Colour Colour Colour
Sample Warp dry change Warp wet change Weft dry change Weft wet change
4805 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4810 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4811 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4820 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4830 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4840 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4841 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4851 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4870 4-5 4-5 4-5 4 4-5 4-5 4-5 4
4871 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4880 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4900 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4920 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4930 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4931 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4932 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4933 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4934 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4935 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4936 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4937 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
4938 4-5 4-5 4-5 4-5 4-5 4-5 4-5 4-5
Remarks: Change in colour is not a requirement of the method but was carried out at the request of the client

-End of Test Report-
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